
11
6

3

4

1

12

2

5

13 9

8

7

10

C

NO. PART NUMBER DESCRIPTION QTY.
1 0008-020346 Adjusting ring BN 868 DIN 705 A 1
2 0008-0524 M16/28x0,5 Shim Washer BN 748 1273744 Federstahl 34-47 HRC 1
3 0008-1113 M6x12 Hexagon flange bolt BN 41200, FZB 4
4 0008-1201 M6x16 Hexagon head screw BN 56, FZB 1
5 0008-4202 M4x8 Hexagon head thread forming screw BN 3326, FZB 2
6 0009-0008 Pakning silikone rød 108x108x2 1
7 0010-0113 Grøn ledning - 56 cm 1
8 0010-0114 Lilla Ledning - 56 cm 1
9 0010-0115 Grå ledning - 56 cm 1

10 0025-025936 Gear motor 230V Ø9,5 aksel 1
11 1500-024079 Svejst aksel til Ø9,5 motoraksel 1
12 2027-0011 motorstyre plade arr. Monteret 1
13 5032-0098 Alpha 65 power resistance kit/Power kit 1

8 7

A

B

23456 1

578 246 13

E

D

C

F F

D

B

A

E

C

General tol.

Project

000000000
SandblastingTooling

N/A

PaintingThread WeldingHeatingBendingRolling

Thickness (mm)

Cutting

Rev.

Unit 3. Version 2

MLN

All information contained in this document is properety og HETA.
Without written permission, any copying, transmittal to other,
and any use except that for which it is loaned is prohibited.

1:2

Drawn

Format ScaleWeight (kg)

Sheet

6000-024070

2.3Material <not specified> A3

1 OF 2
Part no.

Description

Material

C

Rev. Description ApprovedDate
TT07-03-2023Bøsning i styreplade ændret til 6000-024781C

MLN24-01-20231 STK 0008-1201 ERSTATTER 0008-1006.B

Iso 2768-1 m

Variant Default


	Sheet1
	Drawing View1


